: [owFa50553--2

RFP-490|

Particle Count Monitoring of Reverse Osmosis Water
Treatment for Removal of Low-level Radionuclides

PARTICLE COUNT MONITORING OF REVERSE OSMOSIS WATER
TREATMENT FOR REMOVAL OF LOW-LEVEL RADIONUCLIDES

Edward J. Moritz and Craig R. Hoffman
Surface Water Division

Tom R. Hergert
Materials and Surface Technologies

EG&G Rocky Flats, Incorporated
Golden, Colorado

ABSTRACT

Laser diode particle counting technology and analytical
measurements were used to evaluate a pilot-scale reverse
osmosis (RO) water treatment system for removal of
particulate  matter and  sub-picocurie  low-level
radionuclides.  Stormwater mixed with Waste Water
Treatment Plant (WWTP) effluent from the Rocky Flats
Environmental Technology Site (RFETS), formerly a
Department of Energy (DOE) nuclear weapons
production facility, were treated. No chemical
pretreatment of the water was utilized during this study.
The treatment system was staged as follows: multimedia
filtration, granular activated carbon adsorption, hollow
tube ultrafiltration, and reverse osmosis membrane
filtration. Various recovery rates and two RO membrane
models were tested. Analytical measurements included
total suspended solids (TSS), total dissolved solids (TDS),
gross alpha (o) and gross beta (B) activity, uranium
isotopes W24y and PP, plutonium #9249y and
americium **'Am. Particle measurement between 1-150
microns (1) included differential particle counts (DPC),
and total particle counts (TPC) before and after treatment
at various sampling points throughout the test.
Performance testing showed this treatment system
produced a high quality effluent in clarity and purity.
Compared to raw water levels, TSS was reduced to below
detection of 5 milligrams per liter (mg/L) and TDS
reduced by 98%. Gross o was essentially removed 100%,
and gross B was reduced an average of 94%. Uranium
activity was reduced by 99%. TPC between 1-150 were
reduced by an average 99.8% to less than 1,000 counts
per milliliter (mL), similar in purity to a good drinking
water treatment plant. Raw water levels of 29249py and

DISTRIBUTION OF THIS DOCUMENT IS UNL!MITE%%

*'Am were below reliable quantitation limits and thus no

removal efficiencies could be determined for these
species.

NOMENCLATURE
Am Americium
DPC  Differential Particle Counts
GAC  Granular Activated Carbon
gpm  Gallons per Minute
mg/L.  Milligrams per Liter
mL Milliliters
pCi/L  Picocuries per Liter (1x10™ CI/L)
Pu Plutonium
RO Reverse Osmosis
TDS  Total Dissolved Solids
TPC  Total Particle Counts
TSS  Total Suspended Solids

U Uranium
o Gross Alpha Activity (pCi/L)
B Gross Beta Activity (pCi/L)
v Microns

INTRODUCTION

In 1990, stringent stream standards for radionuclides
were promulgated by the Colorado Water Quality Control
Commission (CWQCC) for the stream segments on and
downstream of RFETS. These new radionuclide
standards established maximum ambient concentrations
for general gross a (7 pCi/L) and gross B (5 pCi/L) water
contamination below previously existing federal
guidance, and set stringent new standards for Pu (0.05
pCi/L), Am (0.05 pCi/L), and U (5 pCi/L) that did not
previously exist. To comply with these new standards, a

ASTER




DISCLAIMER

This report was prepared as an account of work sponsored by an agency of the
United States Government. Neither the United States Government nor any agency
thereof, nor any of their employees, makes any warranty, express or implied, or
assumes any legal liability or responsibility for the accuracy, completeness, or use-
fulness of any information, apparatus, product, or process disclosed, or represents
that its use would not infringe privately owned rights. Reference herein to any spe-
cific commercial product, process, or service by trade name, trademark, manufac-
turer, or otherwise does not necessarily constitute or imply its endorsement, recom-
mendation, or favoring by the United States Government or any agency thereof.
The views and opinions of authors expressed herein do not necessarily state or
reflect those of the United States Government or any agency thereof.




DISCLAIMER

Portions of this document may be illegible
in electronic image products. Images are
produced from the best available original
document.




potential need to treat water effluent for radionuclides at
sub-picocurie levels was identified.

Because the recent stringent discharge regulations also
included many organic and inorganic constituents,
physical separation removal technologies such as
filtration were emphasized rather than chemical treatment
methods. Chemical enhancement of filtration could be
subsequently implemented if proven not to adversely
impact the water quality.

A technology assessment for radionuclide removal was
performed to determine available technologies for
removal of radionuclides including gross o, gross B, Pu,
Am, and U in the pico- to sub-picocurie activity level in
primarily natural waters. Results of the technology
assessment revealed that minimal work has been
performed for consistent removal at or below 1 pCi/L. In
an EPA study (USEPA, 1985), 55 water treatment plants
were identified with total U inflow concentrations
exceeding 10 pCi/L. Of the 55 plants, only one removed
U to approximately 1 pCi/L at best effort (90% percent
removal efficiency).  This plant utilized enhanced
conventional water treatment type systems. Results of a
study by Jelinek and Sorg (1988) of an elementary school
drinking water system in Colorado showed removal of U
from raw groundwater at S0 pCi/L or greater to a treated
level of less than 1 pCi/L; and in some cases to 0.10
pCi/L U at best effort. The school water treatment system
consisted of prefiltration and ion-exchange columns.
Another study (Moritz and Hoffman, 1994) utilized 2p
absolute-rated cartridge filtration without chemicals or
physical pretreatment to treat raw pond water with
concentrations of Pu and gross B at 0.044 pCi/L and 4.7
pCi/L, respectively. This method reduced the Pu to 0.009
pCi/L in the filtrate, but showed little or no reduction of
gross B. Pu and U removal using reverse osmosis was
also demonstrated to approximately 1 pCVL and 4.4
pCi/L, respectively, in Plock et al. (1981), but this method
used extensive chemical treatment and pH adjustment.
Plock also recommended using ultrafiltration upstream of
the RO membranes to reduce scaling and -improve
membrane life.

Information provided by the technology assessment, as
well as general knowledge of radionuclides in natural
waters and the environment, suggests that U exists
primarily in the dissolved particle size range, (<0.45u
using standard analytical terms). A significant portion of
Pu activity in environmental waters is usually associated
with particulate >0.451. Am, being a decay product of
Pu, is assumed to be associated with the Pu size fraction,

but little data exists for this species at sub-picocurie levels
in the environment.

The filtration technology evaluated during this study
was RO. RO has proven to be an effective method for
removing particulate and dissolved solids as well as
chemical contaminants to very low levels, and does not
require chemical pretreatment. Ultrafiltration was also
investigated during this study as a method to reduce RO
membrane scaling, thereby eliminating the need to
regenerate the membranes by acid rinsing. This also
helped achieve the project goal of no chemical treatment.

METHODS/EXPERIMENTAL

An experimental pilot test was conducted at the RFETS
stormwater detention Pond A-4 during the summer of
1994. The primary focus of this test was to measure RO
system performance for sub-picocurie radionuclide and
particulate removal. A RO system was mobilized, set-up,
operated, demobilized, and subsequently returned to the
subcontractor. Once at the test site, set-up and start-
up/operational testing required approximately one day
using a crew of two engineers and one field operator.
Henceforth, operations were conducted by the operator
with engineering technical support provided when
necessary. The test was conducted for approximately one
month, during which time technical staff evaluated the
effects of operational parameters and recovery values on
system performance. RO performance was determined by
field measurement, chemical and radiochemical analyses,
and particle counting methods.

Raw water was collected from the pond with a floating
influent line so as not to withdraw sediment, and was
pumped continuously through the treatment system at a
rate of 3-5 gallons per minute (gpm) during the test
sequences. Treated water was discharged back into the
pond at a distance so as not to impact the influent water

quality.

A schematic of the pilot test is shown in Figure 1. The
treatment system was staged as follows: multimedia
filtration, granular activated carbon (GAC) adsorption,
hollow tube ultrafiltration, and reverse osmosis
membrane filtration. A photograph of the interior of the
trailer-mounted system is shown in Figure 2.

The water was first treated with multimedia filtration for
gross suspended solids and algae removal; then by GAC
for the adsorption of any trace organics that might
contribute toward fouling and scaling of the RO
membranes. A spiral-wound cartridge filter nominally




LIET STATION PUMP 5 UL TRAFILT RATION
D e n neecery WATIEDI IR (e CRANULAR ACTIVATED - .. PRETREATHENT BREAK_TANK PRESSURIZATION FLr »
PUMZ 3-5 GPM B 5O PXI S0 FILTERS : L EACH 1007 FXLTERS - L ERAGH 11 GALLIN TANK PUMP 20 GFM @ 1S Pst
-
N gl
sP : sP Y
fe
T
CE BACKWASH SUPPLY WATER {Zlr BACKWASH SUPPLY VATER
-
|

BACKPRESSURE.
ULTRAF {LTRATION BACDKWASH REVERSE OSMOSIS E?U'éﬂ;g\lﬁps\[/ﬂLVE
& - oReoLEY LOLLEE DN
Ao - “ IADOER TANK

Lk TRAFILTRATION REVERSE OSHOSIS SYSTEM 1‘
[ ot

% P 3-35 oeu B mo7 ReCOVER Y|— )

STSTEM
4-5 GPM B 95% RECOVERY

5 Y

LLTRAFILTRATION S P REVERSE OSHOSIS
CONDENTRATE CONCENTRATE
RECIRCLLATIDN 10 RECERCULATIBN
WL TRAFILTRATION
CONCENTRATE
70 PONE

(3 MEMBRANES)

REVERSE OSMDSIS REVERSE 0SMOS1S
m# BENPBEGTE S P (} PROBUCT TO POND

y
Y Y Y
FIGURE 1 - REVERSE OSMOSIS PILOT TEST SCHEMATIC

rated at 0.5u was positioned downstream of the GAC to
prevent any media fines from entering the ultrafilters.
Next were two parallel hollow-tube Romicon® model
HF53-20-GM80 ultrafilters nominally rated at 0.005pu.
The ultrafilters were 3 inches in diameter by 43 inches
long, and produced a filtrate product stream and a reject
concentrate stream. Flow from the ultrafilters was
monitored at the product and concentrate water streams.
Another spiral-wound cartridge filter nominally rated at
0.5 was positioned downstream of the ultrafilters to
prevent fines from entering the RO membranes in the
event the ultrafilters were bypassed. The final treatment
step utilized three parallel RO membranes. The two
competitive spiral-wound thin-film composite RO
membranes compared during the test were Filmtec®
model BW30-4040 and Fluid Systems® model 4021LP.
Both membranes were approximately 4 inches in
diameter by 40 inches long, and produced a filtrate
product stream and a reject concentrate stream. The e
concentrate streams from the ultrafilters and RO FIGURE 2 - INTERIOR VIEW OF TRAILER
membranes, and the backflushing streams from the
multimedia and GAC were discharged back into the pond.

as product water, with the remaining percentage rejected
as concentrate. In this pilot unit the concentrate stream
may be fractioned to recirculation back into the treatment

System recovery rates for the RO membranes were .
system and partially managed as a waste stream.

varied between 70% and 85% during the test sequences.
Recovery rates define the percentage of water produced




The sample locations are shown in Figure 1 and
described as follows. The first location for sample
collection was the raw influent water supply line into the
trailer. The second sampling point was after multimedia
filtration and the third sampling point was after GAC
adsorption. The fourth sampling point was after hollow
tube ultrafiltration. The fifth sampling point was product
water filtrate from the RO membranes. The sixth and
final sampling point was the concentrate water stream
rejected by the RO membranes.

Field parameter and chemical analysis samples were
collected throughout the pilot test and performed
according to APHA (1989) and EPA protocol.
Radiochemical samples were taken on four days, and
included two successive days during each RO element
model test. Radionuclide analyses included gross o and
B, Pu, Am, and U. Radionuclide analyses were
performed according to methodologies reported in EG&G
(1993). Particle count samples were collected daily
during the pilot test. Particle count analysis was
performed with Hiac\Royco® equipment including a
model 9064 counter, model HRLD-150 laser diode
sensor, and a model 3000 batch sampler. Further details
concerning particle counting methods and operations are
presented in Moritz and Hoffman (1993).

RESULTS AND DISCUSSION

The TSS, TDS, and radionuclide results are tabulated
and presented in Table 1. The particle count data
presented in Table 2 and plotted in Figure 3 compares the
DPC in raw Pond A-4 water to the DPC after each
treatment stage. Figure 4 is a plot comparing the DPC in.
RO product water to finished water from two local
drinking water treatment plants. Filtration efficiency of
each stage is also shown in Table 2, and was calculated
using the following equation:

Percent Filtration Efficiency = 100 * (1-(Upstream DPC
or TPC / Downstream DPC or TPC))

Results from this pilot test indicate the following
performance by the RO treatment system:

e TSS were reduced from a maximum level of 38 mg/L
to less than 5 mg/L.

e TDS were reduced from a maximum of 310 mg/L to
less than 5 mg/L.

e  Gross a, gross B, B34 and *U were removed by
>90% to near the detection limits of the measurement
methods.

naiyte wwater ratiere roauctwa er‘
Recovery rate of 70% with Filmtec membranes

195 (2) 18 DNA(3) <5

TDS(2) 310 DNA <5
Grossalpha 2+1 1+1 0.0+ 0.6
Grossbeta 9+2 442 0.8+ 1.3

U 233/234 [0.791 1 0.082(0.289 + 0.038( 0.002 + 0.005
U238 0.744 + 0.077]0.322 + 0.041| 0.000 + 0.003

Recovery rate 85% with Filmtec membranes

1S5 DNA DNA <5

TS DNA DNA <5
Grossalpha 31 11 0.1+ 06
Grossbeta 9+ 1 3+2 03+1.6

U 233/234 |0.762 £ 0.087|0.300 + 0.040| -0.003 + 0.003
U238 0.786 + 0.0890.308 + 0.040| -0.003 + 0.002

JRecovery rate 70% with Fluid Systemsmembranes

1SS DNA DNA <5

™S DNA DNA <5
Grossalpha 11 0.4+038 0.0+06
Grossbeta 8+2 2+1 0.7+15

U 233/234 |0.829 £ 0.078|0.249 £ 0.031| 0.015 + 0.006
U238 0.854 + 0.080]0.251 + 0.031} 0.013 + 0.006

Recovery rate 85% with Fluid Systemsmembranes

LS 38 DNA <5

™S 280 DNA 10
Grossalpha 2+1 0.5% 0.7 -0.1+£1.3
Grossbeta 10+2 12 02+1.4

U 233/234 |0.931 + 0.094}0.271 £+ 0.033| 0.004 + 0.005
U 238 0.903 + 0.092|0.269 £+ 0.033| 0.004 + 0.004

TABLE 1 - ANALYTICAL RESULTS SUMMARY

(1) All radionuclide data in pCi/L.

(2) TSS and TDS data in mg/L.

(3) DNA, data not available.

10000000 + % Raw Water
N
[ \\ — - — Muttimedia Filtrate
@ ! .. N T Carbon Fittrate
4
2 100000 == -~ Uprafiker Filtrate
;_ e . e RO Praduct Water
s 10000 4~ .
& ASREN
" SR
H 1000 ﬁ g R W
3 AN
K N &
© 100 + LR ]
§ ., “’:\
Q. ot
0. hi
1
1 ~
. 4
1 10 100

Particle Size in Microns

FIGURE 3 - PILOT TEST TREATMENT STAGE
PARTICLE DISTRIBUTIONS

e Significant particulate material between 1 and 150p
was removed by each successive treatment stage.
The removal efficiency of the multimedia stage was
the least effective at 14.1%. The overall treatment
system removal efficiency was >99.9%.

o The final RO ftreatment system product water
contained <1,000 TPC per mL compared to raw
water levels >1,000,000. This water quality is




Size Multimedia | Multimedia | Carbon Carbon Ultrafilter RO System
Microns | Raw W ater Filter Efficiency Filter | Efficiency | Ultrafilter | Efficiency | Product | Efficiency
1 8973000 8004800 10.79% 522900 93.47% 17280 99.78% 7758 99.91%
2 458000 285900 37.58% 32000 88.81% 1284 99.55% 549 99.88%